
TECHNOLOGY DEEP DIVE:
Network data for 

water utilities | 32

HOW WE DO IT: 
Training operators 

for potable reuse | 20

The Courage 
to Improve
RICH MICKELSEN ISN’T CONTENT WITH 
THE WAY THINGS HAVE ALWAYS BEEN DONE
24

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

tpomag.com
JANUARY 2024

IN MY WORDS: 
Free training 
for all | 22

Rich Mickelsen
District Manager 
American Fork, Utah



We see more in water—more than the science, more than the planning, and more than the design.  
We see the families and communities we serve, and the increasingly fragile ecosystems we must protect. 
For 90 years, we’ve been inspired to develop the most innovative solutions in the water industry, 
[...]
no-spill reagent containers, and uses only 5 
to 15 microliters of reagent per measurement, 
resulting in fewer reagent changes over time. 
The analyzer platform has a fully automated 
temperature control system with a double-
insulated cabinet to maximize performance 
regardless of where it’s deployed. The Alyza 

NH4 continuously measures ammonium and can be used to help con-
trol ammonia-based aeration and ensure regulatory compliance. The 
Alyza PO4 continuously measures orthophosphate to monitor and 
control chemical-P removal, verify bio-P removal and help ensure regu-
latory compliance. 937-767-7241; www.ysi.com

Drive
FRANKLIN ELECTRIC CERUS X-DRIVE

Designed for variable torque applica-
tions up to 600 hp, the Cerus X-Drive is 
Franklin Electric’s all-inclusive drive 
solution for a variety of markets. Available 
as a standalone drive and in multiple 
enclosed configurations, these panels are 
built to last, according to the maker, with 
every detail and component centered around 
the application’s specific requirements. It 
can be paired with a choice of motors and 
pumps to maximize the performance of the application. 866-271-2859; 
www.franklinengineered.com

Reuse, Recovery and 
Energy Management
By Craig Mandli

Asset Management
AUTOMATION24 VEGAPULS C 21

The VEGAPULS C 21 from Automation24 is a non-
contact, radar level sensor utilized frequently in waste-
water management applications. The device has been used 
to monitor water levels in pumping stations and for mon-
itoring flow in open channels and dams. 
It is made of resistant and durable 
materials to help it survive harsh indus-
trial environments, dealing with environmental factors like a humid 
environment, condensation on the sensor body and foamy water. It 
has a measuring range of up to 50 feet and outputs a radar frequency 
of 80 GHz to keep a narrow 8-degree beam angle. This sensor has fea-
tures that can be edited through the VEGA software, either via Blue-
tooth on smartphones or on a computer for more nuanced tweaks to see 
the true level and flow of the water that is being treated. 800-250-6772; 
www.automation24.com

BOERGER BIOSELECT
The Boerger Bioselect separator is 

designed for efficient manure separation. 
It offers low life cycle costs, and is turn-
key from a single source — including the 
separator, pump(s), control unit, or sta-
tionary or mobile skids. It includes a pro-
file auger with counter bearing for no 

auger screen contact. It provides continuously variable dry matter 
content, and is the largest Separator in the market at up to 600 gpm. 
612-435-7300; www.boerger.com

DUPERON FLEXRAKE IQ
The Duperon FlexRake IQ platform provides real-

time smart screening for maximum resilience at the 
headworks. It tackles high peaking factors due to extreme 
weather and difficult debris like flushable wipes, first 
flushes and settled solids. This is accomplished by sys-
tem improvements and a sequence of operations that 
automatically responds in real time to optimize the screen 
field. The reimagined design focuses on smart enhance-
ments to the raking device to manage heavy solids load-
ing events with four times increased debris removal 
capacity, improved grit and rock handling 
and greater solids capture. During peak 
flow conditions, it adjusts the bar screen 
opening itself to provide additional hydraulic capacity and safety 
factor, matching the best capture rate to the flow volume in real time. 
800-383-8479; www.duperon.com

product focus

VEGAPULS C 21 radar level 
sensor from Automation24

FlexRake IQ screening 
system from Duperon

Bioselect separator 
from Boerger

Cerus X-Drive from 
Franklin Electric

Eco Smart Station control 
system from PRIMEX

Alyza IQ from YSI,  
a Xylem brand

http://www.primexcontrols.com
http://www.ysi.com
http://www.franklinengineered.com
http://www.automation24.com
http://www.boerger.com
http://www.duperon.com


tpomag.com    January 2024   35

Heat Exchanger/Recovery System
JDV EQUIPMENT SLUDGE 
HEATER AND EXCHANGER 
SYSTEM

The Sludge Heater and Exchanger Sys-
tem from JDV Equipment ensures optimal 
thermal efficiency for anaerobic digestion. 
The counterflow tube-in-tube Ralph B. Carter 
design promotes high efficiency heat trans-
fer with minimal fouling to recir-
culated biosolids. The integrated 
three-way blending valve main-
tains a uniform inlet water temperature for increased digester oper-
ational efficiency. Each system is manufactured to ASME standards. 
973-366-6556; www.jdvequipment.com

High-Efficiency Motors/Pumps/Blowers
CAT PUMPS STAINLESS STEEL  

TRIPLEX PUMPS
Cat Pumps stainless steel triplex pumps 

mounted to a gear motor can provide thou-
sands of hours of maintenance-free slip 
pump service. Direct-coupling a pump 

to a gear motor provides many 
advantages, including a smaller foot-
print, reduced noise and increased 
ease-of-service with no belts to 

maintain. A 316 stainless steel manifold, paired with elastomers 
like NBR, FPM, EPDM and PTFE, allow for many chemical and 
fluid compatibility options. Performance specs range from 0.1 to 
100 gpm, and 100 to 10,000 psi. Custom-built power units include 
pump(s), motor, base, pressure regulator, safety relief valve, pulsa-
tion dampener and gauge. Custom builds typically have a three- to 
four-week lead time. Pumps and repair parts are stock items, with 
95% of orders being shipped within 24 hours of order placement. 
763-780-5440; www.catpumps.com

EURUS BLOWER ZZ SERIES
ZZ Series blowers from Eurus Blower are 

drop-in replacements for competitor blow-
ers. They have heavy-duty cast housings, 
machined impellers, alloy steel shafts with 
oversized bearings, hardened/precision 
machined steel forged gears, oil-lubricated 
gear and/or grease- or oil-lubricated drive 
sides, plus keyless locking assemblies for 
easier timing gear maintenance. The blowers provide up to 15 psig 
pressure and 2,350 cfm flow. 918-361-0285; www.eurusblower.com

MTH PUMPS MDT SERIES DAF PUMPS
MDT Series DAF Pumps from MTH Pumps can provide a sus-

tainable solution for optimized dissolved air flotation. These pumps 
leverage regenerative turbine technology to reinvent wastewater 
treatment. By eliminating the need for compressed air, static mix-
ers and pressure vessels, they reduce startup costs and cut energy 
consumption by up to 30%, benefiting both the environment and 
the budget. They precisely produce microbubbles for efficient solids 

Stainless steel triplex pumps 
from Cat Pumps

Sludge Heater and Exchanger 
System from JDV Equipment

ZZ Series blowers 
from Eurus Blower

(continued)

WASTEWATER
By Rick Lallish

Packed bed is the most common form of wet scrubber odor control. 
How is this accomplished?

A. Hypochlorite adsorption
B. Electrolytic chemical scrubber
C. Chemical absorption
D. Biological oxidation

ANSWER: C. The common packed bed wet scrubber system uses chemical 
absorption for odor control. It differs from the chemical mist scrubber by 
using packing material in the contact chamber and the recirculation of the 
scrubbing chemicals. It is advantageous due to very efficient mass transfer 
and easily handles changes in odorous concentrations. The biggest disad-
vantage is  high maintenance. There are many methods of odor control, and 
the main goal is to maintain a good relationship with neighbors of the treat-
ment plant. More information may be found in the OWP, CSU-Sacramento 
textbook: Advance Waste Treatment (Fifth Edition), Chapter 1.

 
 

DRINKING WATER

By Drew Hoelscher

How does ion-exchange treatment help reduce the development 
of disinfectant by products?

A. Magnetically charged beads remove the chlorine residual as the 
water flows through the softener.

B. Magnetically charged beads, fed as a slurry, allow dissolved 
organics to adhere and settle out.

C. Magnetically charged beads remove calcium and magnesium ions 
as the water flows through the softener.

D. Magnetically charged beads remove iron and manganese as the 
water flows through the softener.

ANSWER: B. Ion exchange is mostly used to reduce hardness, arsenate, and/
or nitrate. However, it can also be used to reduce the development of disin-
fectant byproducts by feeding small beads as a slurry into a mixing stage. 
The suspended beads provide large surface areas for organics to adhere, 
resulting in rapid settling downstream. This ion-exchange process is called 
MIEX (magnetic ion-exchange resin).

ABOUT THE AUTHORS
 Rick Lallish is water pollution control program director and Drew Hoelscher 
is program director of drinking water operations at the Environmental Resources 
Training Center of Southern Illinois University Edwardsville.  

Licensing exams can be challenging. Our Exam Study Guide 
helps you prepare by presenting questions similar to those on 
an actual exam. You can find many more sample questions on 
the TPO website at  www.tpomag.com/study.

exam
STUDY 
GUIDE

http://www.tpomag.com/study
http://www.jdvequipment.com
http://www.catpumps.com
http://www.eurusblower.com


36     TREATMENT PLANT OPERATOR

producing wavelengths lethal to bacteria and viruses. 
Four different models treat 90 to 450 gpm of clear fresh-
water (clear wastewater and high purity water are han-
dled at other flow rates). Each model consists of a Type 
316 stainless steel chamber with multiple UV-C 
lamps, making it completely self-contained. Units 
can be plumbed together to handle larger water 
flow requirements. A newly available 
remote electrical enclosure features 
an HMI touchscreen, water temper-
ature monitoring and UV-C intensity 
monitoring. Additional standard features include a sight port for view-
ing lamp operation, digital lamp operation indicators, an elapsed time 
indicator and removable chamber heads. It is available with manual or 
automatic wiper systems to clean quartz sleeves around each lamp. The 
Model M250 meets Environmental Technology Verification Program 
standards. 631-273-0500; www.atlanticultraviolet.com

HEADWORKS INTERNATIONAL ULTRACELL
UltraCell from Headworks International combines MBBR and ultra 

filtration processes without a need for a sec-
ondary clarifier or a DAF to remove the bulk 
of the TSS. Typically, a biological treatment 
system is followed by a secondary solids sep-
aration process and a tertiary filtration step 
to produce reuse quality water. UltraCell was 

developed with an extensive pilot study 
of its MBBR process with a ceramic mem-
brane. Due to the very low TSS in the 

MBBR process relative to the MBR, the process requires minimal power 
and cleaning chemicals.  Moreover, the flux rate through the membrane 
is increased by a factor of four, quadrupling the lifetime of the mem-
branes. The overall capital and operating costs of the process are signif-
icantly lower than the MBR process, while the footprint of both processes 
is approximately the same. 713-647-6667; www.headworksintl.com

SMITH & LOVELESS 
TITAN MBR MEMBRANE 
BIOREACTOR

The TITAN MBR Membrane 
BioReactor treatment system from 
Smith & Loveless delivers ease of 
operation and maintenance through 
high-performance flat sheet mem-
branes, easy component access, intu-
itive graphical touchscreen PLC controls, smart advanced data monitoring 
and communications, reduced process complexity, and a streamlined 
membrane clean-in-place process. It is designed with a stable process 
tailored to permit requirements, and is capable of achieving superior 
effluent quality and Title 22 approved water reuse. It offers a robust sys-
tem design with stainless-steel componentry and streamlined electrical 
layout with an operator-friendly wire management system. The treat-
ment plant will arrive in a complete and compact factory-built system 
with significantly less field assembly for even swifter installation and 
start-up. 800-898-9122; www.smithandloveless.com   

and contaminant separation, allowing valu-
able reclamation from wastewater. Addition-
ally, they promote water reuse, maintaining 
water quality standards while reducing the 
strain on freshwater resources. These pumps 
produce flows between 5 and 100 gpm, and 
feature all stainless steel construction, air 
injection port, hard faced seals and inter-
nal flush lines. 630-552-4115; www.mthpumps.com

VALMET FLOW CONTROL FLOWROX FXM
Flowrox FXM metering pumps from Valmet Flow Control are suit-

able for but not limited to chemical dosing applications that require 
accurate metering. FXM2 and FXM3 series pumps 
have only one wear-resistant part (tube assembly) in 
contact with corrosive or abrasive mediums. The 
pumps have a low consumption of spare parts, which 
allows reduced maintenance and downtime to improve 
process performance and provides accurate dosing. 
They ensure accurate dosing by the positive displace-

ment of the tube bore with zero slip that 
produces the same volume on every 
cycle. There is no variation due to the 

discharge pressure condition. The compression points of the tube act as 
a self-cleaning check valve without clogging. This helps eliminate the 
risk of vapor lock. They have expanded logic programming, function-
ality and have a higher pumping capacity. Other features include con-
tactless external leak sensors for tube failure detection. They have 
upgraded motors and control circuits to ensure accuracy even at the 
lowest speed. 678-772-9584; www.valmet.com

Water/Wastewater Reuse
ANUA AIRASYMBIO

AiraSymBIO from Anua is an onsite, 
closed-loop odor treatment system that 
harvests raw wastewater, filters and then 
treats it for use as the irrigation water in 
the multistage biological odor treatment 
system. The system utilizes a water 
resource already present, thus reduc-
ing operating costs, uses no freshwa-
ter, and allows the biological odor control system to function as intended, 
as many areas around the country do not have potable water available 
at the lift or pump station site or have water conservation initiatives in 
place, which prohibits the use of biological treatment technologies. 
346-225-8033; www.anuainternational.com

ATLANTIC ULTRAVIOLET MEGATRON GERMICIDAL 
ULTRAVIOLET DISINFECTION SYSTEM

Large-scale industrial/municipal water and wastewater applications 
can benefit from the MEGATRON Germicidal Ultraviolet Disinfection 
System from Atlantic Ultraviolet, which contains multiple UV-C lamps 

product focus Reuse, Recovery and Energy Management

MEGATRON Germicidal 
Ultraviolet Disinfection System 

from Atlantic Ultraviolet

UltraCell from 
Headworks International

TITAN MBR Membrane 
BioReactor treatment system 

from Smith & Loveless

MDT Series DAF Pumps 
from MTH Pumps

Flowrox FXM metering pumps 
from Valmet Flow Control

AiraSymBIO odor treatment 
system from Anua

facebook.com/TPOmag  twitter.com/TPOmag 
instagram.com/TPOmag  youtube.com/TPOmagazine
linkedin.com/company/treatment-plant-operator-magazineConnect with us �������

http://www.atlanticultraviolet.com
http://www.headworksintl.com
http://www.smithandloveless.com
http://www.mthpumps.com
http://www.valmet.com
http://www.anuainternational.com


tpomag.com    January 2024   37

Conference: January 24-26
Expo Hall: January 25-27
Indiana Convention Center

Welcome to the Water & Wastewater Equipment, Treatment 
& Transport (WWETT) Show! The largest, most immersive 
showcase of the latest innovations within the wastewater 
industry. Every year, we bring together industry experts, 
cutting-edge technologies, and game-changing services all 
under one roof.

Join us for 90+ expert-led courses, live show demonstrations, 
hundreds of interactive booths, engaging networking opportunities, 
and celebrate with thousands of your industry peers!

Prepare to be blown away as you explore the sprawling exhibition 
floor, where leading companies unveil their groundbreaking 
equipment, state-of-the-art machinery, and revolutionary solutions. 
Witness live demonstrations that will leave you in awe as powerful 
machines tackle the toughest wastewater challenges with ease, 